The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



FARTS CATALOG INDEX FOR NH-HOME STDRY.ELEC.GEN.SERIES

FICHE

E

P b b b b ek b fed ek b fed e ek ek

LOCATION

A3

A1l
RS
Rl

AD
Al3
All
Bl
Az
B7
AY
B3
A7
R3
BS
Al13

B3 53 0 M 0306 M HH
TS SR SRS
696 3 9 3 36 0 2N WM
36 96 36 3 2 3 3 5 % 2K 34
3362 3 W H M X XK
36363 3696 36 3 J A M2
AURA XX ERRRNR
33 33 362 % N MM
3% 3 3% % 3 2 M K ¥ ¥
296 3 96 3 96 3 2% K K ¥
33 3 9% 2 3 32 % X% K%
32 9 2 3 W N KM%
EXEENERERNNN
ERE T FE
2 236 3 W2 AR
3636 3 36 36 36 36 36 3 6 06

TLLUSTRATION

DAaTA TARBLE

CARBURETOR FARTS
ABSSEMEBLY GROUF

CONTROL

GROUF

CONTROL-IGNITION GROUF

CRANKSHAF Ty

FLYWHERL o

CYLINDER RLOCK GROUR

FUEL FUMP
FUEL
FUEL
GEAR

HOUSTING
HOUSING GROUP

OIL SYSTEM GROUF

GROUEF
SYSTEM & EXHAUST
TANK GROUR _
COVER & 0OIL RASE
GENERATOR GROUF

& GOVERNOR GROUF

(ELECTRIT)
GROURF

GROUF

REMOTE CONTROL GROUPR

REMOTE STARTING CONTROL
VACUUM SFEED ROOSTER

GROUE

GROUE

40360

J00-08%9
CAMBHAFT & PISTON GROUF

- OFTIONAL

Redistribution or publication of this document
by any means, is strictly prohibited.



This catalog applies to the standard NH Home Standby Power Sets as listed below. Parts are arranged in groups ¢
related items. Each illustrated part is identified by a reference number corresponding to the same reference
number below the illustration. Parts iliustrations are typical. Using the MODEL and SPEC NO. from the nameplate
select parts from this catalog that apply to your set. Unless otherwise mentioned in the descriplion, parts art
interchangeable between models. Right and left sides are determined by FACING the engine end (front).

PLANT DATA TABLE

N | ELECTRICAL DATA
| MODEL AND SPEC WATTS | VOLTS | HERTZ | WIRE PHASE
6.5NH-3CR/* 6500 120/240 60 . 1

* - The Specilication Letter advances (A to B, B to C, et¢.) with manufacturing changes.
** - Plani is reconnectible for 120 volt, 2 wire; 240 volt, 2 wire or 120/240 volt, 3 wire service.

The fetter R in MODEL and SPEC denotes electric start with
start-stop at both the set and the remote control.

NOTE: Heriz is a unit of frequency equal to one cycle per second.

Redistribution or publication of this document
by any means, is strictly prohibited.




CYLINDER BLOCK GROUP

r & Redistribution or publication of this document

by any means, is strictly prohibited.



REF. PART QTy. PART REF. PART QTy. PART

NO. NO. USED DESCRIPTION NO. NO. USED P_ES__(EEI_P_'“_QE_
1 11G-1964 1 Block Assembly, Cylinder 26 110-1839 4 *Guide, Valve
{Includes Parts Marked "} 27  110-0839 4 Spring, Valve
2 123-0787 1 Cap. Breather 28  110-0639 8 Lock, Valve & Spring
3 123-0645 1 *Tube, Breather Retaining
4 123-0865 1 Baffle, Breather Tube 29 TAPPET.VALVE
5 110-1624 2 Cover, Valve Compartment 115-0006 4 Standard
6 1101720 2 Gasket, Valve Cover 115-0006-05 4 005" CQversize
7 517-0048 1 ‘Piug, Camshaft Expansion 30 170-0904 2 Rotocap, Exhaust Valve
8 520-0736 5 *Stud, Rear Bearing Plate (Gasoline Fueted)
Mounting 31 110-0893 2 Washer, Aetainer - {ntake
9 110-1731 2 Gasket, Cylinder Head Valve Spring {2 used on
10 110-1905 1 Head, Cylinder - { 2) R4 Exhaust Valve on Gas-
11 110-1906 1 Head, Cylinder - { 1) LH Gasoline & Gas Only Modals)
12 "BEARING, CRANKSHAFT -REAR 32  123-0315 1 Valve, Breather
101-0420 1 Standard _ . 33  154-1424 2 Insert, Exhaust Port
101-0420-02 1 0oz~ Unders!ze 34 526-0250 20 Washer, Flat - Cylinder
101-0420-10 1 010" Undersize Head Stud
101-0420-20 1 020" Undersize 35 110-0068 2  “Gasket, Valve Guide (Intake)
101-0420-30 1 030" Undersize 36  STUD CYLINDERHEAD MOUNTING
13 104-0575 2 g£'Washer, Crankshaft Bearing 520-0717 8 3/8 x 1-7/8"
Thrust 520-0715 8 3/8 x 2-3/4"
14 101-0415 1 *‘Gasket, Bearing Plate 520-0716 4 3/8 x 2-1/2"
15 101-0438 1 *Plate, Rear Bearing (Excludes 37 104-0091 20 Nut, Flange - Cylinder
Bearing - Includes Pins) Head Stud
16 101-0405 2 'Bearing, Camshaft Front & 38  800-0011 2 Screw, Hex Haad (1/4-20 x 2}
Rear (Precision) Valve Box Cover
17 509-0041 1 “Seal, Bearing Plate 39 166-0519 1 Bracket, Timing
18 516-0072 4 *Pin, Main Bearing Stop 40 104-0776 As Req. "Shim (.005"),
19 104-0081 5 *MNut, Bearing Plate Stud Crankshaft Thrust
20 526-0063 2 Washer {Copper), Valve 41 *BEARING, CRANKSHAFT -FRONT
: Compartment Cover 101-0432 1 Standard
21 120-0680 1 *Tube, Crankcase Oil 101-0432-02 1 002" Undersize
22 110-1718 2 Valve, intake 101-0432-10 1 .010"” Undersize
23 1101719 2 Valve, Exhaust (Stellite} 101-0432-20 1 020" Undersize
24 “INSERT, EXHAUSTVALVE SEAT (STELLITE) 101-0432-30 1 030" Undersize
110-1716 2 Standard 42  526-0251 5 “Washer, Flat (3/8") -
110-1716-02 2 002" Oversize Bearing Plate Stud
110-1716-05 2 005" Qversize
110-1716-10 2 010" Qversize
110-1716-25 2 025" Qversize
25 *INSERT,INTAKEVALVESEAT
110-1933 2 Standard
110-1933-02 2 002" Quersize
110-1933-05 2 005" Oversize * - included in Cylinder Biock Assembly.
110-1933-10 2 .010" Oversize £ - Use one only with rear bearing on units with flange
11r-1933-25 2 025" Oversize type tront bearing.

Redistribution or publication of this document
by any means, is strictly prohibited.




GEAR COVER AND O!L BASE GROUP

Redistribution or publication of this document
by any means, is strictly prohibited.



PART
DESCRIPTION

REF, PART QTy.
NO. NO. USED
i 103-0329 1
2 510-0013 1
3 150-1 40 i
4  150-1187 1
5 B15-0048 2
& 516-0130 1
7 510-0008 1
8 510-G014 1
9 509-0008 1
10 509-0040 1
11 103-0011 1
12 123-0489 1
13 123-0131 1
14 102-0646 1
15 800-0051 4
16 850-0050 4
17 505-0056 i
18 150-1073 1
19 815-0181 1
20 518-0011 2

Cover Assembly, Gear -
Includes Parts Marked *
*Bearing
‘Shaft and Arm
*Yoke. Shaft
“Screw, Pan Head (8-32 x 3/8"}
‘Pin, Dowel
‘Bearing
‘Ball, Bearing
“Seal, Ol
*Seal, Gear
Gasket, Cover
indicator & Cap. Dl
Gasket. Oil Cap
Gasket, Base
Serew, Hex Head (3/8-16 x 1-1/47)
Washer, Lock {3/8)
Plug .
Extansion, Governar Arm
Screw, Hex Head (10-32 x 1727}
Pin, Dowel {5/16 x 1-1/8")

REF. PARTY Qry. PART

NG. ND. USED DESCRIPTION

21 B00-0082 4 Screw, Hex Head (7/16-14 = 3-3

22  525-0032 4 Washer, Flat
{29/64 1.0. x 7/8 O.D. x 1/16".

23  862-0004 4 Nut, Hex {7/18-14)

24 526-0182 8 Washer, Flat {2984 1.D. x
3-1/4 O.D. x 1/B8"}

25 402 0280 4 Spacer

26 402-0284 4 Cushion, Mount

27 402-0282 4 Snubber, Mount

28  526-0014 4 Washer, Flat (29/64 1.0 x
1-1/2 Q.D. x 1/8")

29  850-00556 4 Washer, Lock {7/16}

30 526-0198 As Req. Washer, Fial (6/8 1L.D. x
1-1/2 O.D. x 116"}

31 B0O0-0032 4 Screw, Hex Head
(5/16-18 x 1-3/4")

800-0034 ! Screw, Hex Head

(5/16-18 x 2-1/4")

32 526-0065 5 Washer, Fiat - Copper

33 102-0672 1 Base, Cil

* . Parts Inctuded i Gear Cover Assembly.

OIL SYSTEM GROUP

REF. PART QTyY.
NO. NO. USED
1 120-0481 1
2 120-0400 1
3 801-0050 1
4 120-0140 1
5  120-0398 1
6 120-0161 1
7 526-0066 1

Fad 1390320 1

PART
DESCRIPTION

Pump. Ol {Components
Not Sold Separately)

Intake, Oil Pump - Includes
Cup, Screen & Pipe

Screw, Hex Head Cap (3/8-24 x 17)-
Oif By-Pass

Spring, By-Pass Valve

Valve, By-Pass

Gasket Kit, Qil Pump

Washer, Oil Pressure Relief
Valve Adjusting Screw

Adapter, Qil Filter

REF. PART Qry. PART

NO. NO. USED DESCRIFTION

9  122-0321 1 Gasket, Adapter

10 122-0323 i Futer, Ol {includes Gasket)

11 309-0237 1 Switch, Low hl Pressure

12 526-0065 2 Washear (Copper), Adapter
Mounting

13 5020196 1 Eibow, Strest (90°)

14 122-0347 1 Gasket, Filter

15 BGO-0C28 2 Screw, Hox Head Cap (5/16-18 x
Adapter Mounting

16 800-G007 2 Screw. Hex Head Cap (1/4-20 x V-
Gl Pump Mounting

17 BR0-0040

2 Redi¥¥ashen L08R of this dogusment

by any means, is strictly prohibited-”



CRANKSHAFT, FLYWHEEL, CAMSHAFT
AND PISTON GROUP

REF.
NO.

PART
NO.

QTy.
USED

DO ~NMOM N

10
11
12

13

150-0078
150-0612
510-0015
105-0332
106-0004
515-00N
105-0309
150-0075

PISTON AND PIN

112-6141
112-0141-05
t12-0141-10
112-0141-20
112-0141-30
112-0141-40
112-0112
518-0294
114-0203

1
1

iy
(=]

P R e e ——y

B OBARRRNN OO R

RING SET, PISTON

113-0165

113-0165-05
113-0165-10
113-0165-20
113-0166-30
113-0185-40

2
2
2
2
2
2

PART
DESCRIPTION

Ring, Camshaft Center Pin
Cup, Governor

Ball, Fly - Governor

Gear, Camshatt

Washer, Camshaft Gear Thrust
Kay, Camshaft Gear Mounting
Camshaft (Includes Center Pin)
Pin, Centar - Camshalft

INCLUDES RETAINING RINGS)

Standard

005" Qversize

010” Oversize

.02¢" Qversize

030" Oversize

040Q" Qversize

Pin, Piston

Ring, Piston Pin Retaining

Rod, Connecling (Includes
Bushing & Boits
Marked *)

Grsoling
Standard
005" Oversize
010" Qversize
020" Qversize
030" Qversize
040" Qversize

REF. PART QTy. PART

NO. NO, USED DESCRIPTION

14 B805-0010 4 *Bolt, Place - Connacting
Rod Cap

15 114.0036 2 *Bushing, Piston Pin -
Connecting Rod

16 BEARING HALF, CONNECTING ROD

17
18
19
20
21
22

23

24
25

26
27
28

29
30
3

114-0188 C 4 Standard

114-(188-02 4 002" Undersize

114-0188-10 4 010" Undersize

114-0188-20 4 020" Undersize

114-0188-30 4 .030” Undersize

526-0017 1 Washer, Whee! Mounting

515-0002 1 Key, Wheei Mounting

104-0170 1 Screw, Wheel Mounting

134-2130 1 ‘Wheel, Biower

104-0739 1 Flywhes!

518-0014 1 Lock, Crankshaft Gear
Washer

104-0043 1 Washer, Crankshaft Gear
Retaining

104-0032 1 Gear, Crankshaft

515-0001 1 Key, Crankshaft Gear
Mounting

134-0811 1 ‘Plate, Blower Wheel

850-0055 1 Washer, Lock (7/16)

821-0018 4 Screw, Hex Locking Head {1/4
x 5/8") Blower Wheel Mount

150-0077 1 Piate, Flyball

150-1257 t Spacer, Flybat!

104-0731 1 Crankshaft

* _ Pants included withdGonnectingoBedation of this document

by any means, is strictly prohibited.



| \n Q
\Qi;"’\m \

HOUSING AND GOVERNOR GROUP

REF. PART QTy. PART . REF. PART QTy. PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 150-0098 1 Spning, Governor 11 517-0021 2 Button, Plug
2 150-1331 1 Stud, Speed Adjustment 12 800-0002 4 Screw. Hex Head (1/4-20 x 3/8")
3 134-2321 i Brackel, Speed Stud 13 526-0016 4 Washer Flat { 1/4)
4 B70-0131 1 Nut. Speed Adjustment 14 853-0013 4 Washer Lock { 1/4)
5 821-0004 2 Screw, Hex Head (10-32 x 5/16) 15 1342361 1 Scroll, Air ‘
6 134-2231 H Seal. Air Scroil 16 517-0035 1 Button, Piug .
7 155-1252 3 Seal, Air 17 821.0010 4 Screw, Hex Head (1/4-20 x 1/27)
8 122-0345 1 Hose, Oil Drain 18 134-2142 } Housing, A - Right

0. - 508:0162 1 Grommet, Rubber 19 134-214% 1 Housing. Air - Left

i L 508-6168 1 Grommet, Rubber 20 134.2330 1 RediddRr8ING BIWETion of this document

: —— by any means, is strictly prohibited.
-



FUEL SYSTEM AND EXHAUST GROUP

P

! il Redistribution or publication of this document

by any means, is strictly prohibited.



REF. PART

QTy. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 150-1029 1 *Vacuum Booster 29 140-1151 1 Tube. Air imet
2 149-1304 1 "Pump, Fuel 30 503-0486 1 Hose, Ay
3  502-0313 3 Elbow, 90° 31 203-0171 1 Clamp, Hose
4 503-0301 3 Clamp. Hose 32 50.4-0280 1 GClamp, Hose
5 503-0728 1 Hose, Fuel 33 1401157 1 Elbow, Air Intet
6 338-0892 1 Harness, Wiring 34 B15-0189 3 Screw, Fillister Head (10-32 x 5/18’
7 860-0008 1 Nut, Hex {8-32) 35  850-0030 3 Washer, Lock { 10)
8  850-0025 1 Washer, Lock ( 8) 36 - 145-0398 1 Adapter, Air Inlet
9  153-0443 1 Linkage, Choke a7 140-0921 1 Gasket, Adapter
10 B15-0104 1 Setscrew (8-32 x 5/16") 38 868-0002 2 MNut, Hex (5-16 x 24}
11 152-0155 1 Swivel. Linkage 39 854-0017 2 Washer, Lock, EXT { 5-16)
12 516-0059 1 Pin, Cotter 40  140-1150 1 EBracket, Air Hose
13 815-0261 2 Screw, Hex Head (10-32 x 3/8") 41 141-0B06 1 *Carburetor, Gasoline
14 153-0223 1 Chake, Electric - Sisson 42 141-0231 1 Gasket, Carburetor
15 503-0621 1 Clamp, Muffler 43 520-0526 2 Stud, Carburetar Mounting
16 155-1015 2 Clamp. Muffler 44 154-1382 2 Gasket, Exhaust Manifold
17 1585-1185 1 Tube, Exhaust 45 104-0091 2 MNut, Hex (3/8-24)
1B 155-1181 1 Muffler, Exhaust Manifold Mounting
19 155-1188 1 Support, Mufiler 46  850-0050 2 Washer, Lock { 3/8)
20 155-1186 1 Mainfold, Exhaust 47 520-0713 2 Stud, Manifold Mounting
21 B821-0016 4 Screw, Hex Head (5/16-18 x 3/4") 48  154-1250 2 Gasket, Engine - Manifold
22  518-D056 1 Screw, Wing 49  154-1385 1 Manitoid, intake N
23 140-1153 1 Cover. Air Cleaner 50 800-0004 2 Scraw. Hex Head (1/4-20 x 5/8"}
24 140-0495 1 Cartridge, Air Cleaner 51  52e-0063 2 Washer, Fiat, Copper ( 1/4)
25 503-0004 3 Ciamp, Hose 52  149-0136 t Plate, Cover
26  503-0628 1 Hose, Air 53  149-0003 1 Gasket, Cover
27 140-1173 1 Bracket, Air Cleaner
28 503-D851 1 Clamp, Hose * - See Separale Group for Components and Service Kits.
{
CARBURETOR PARTS GROUP

REF. PART QTy. PART
NO. NC. USED DESCRIPTION
141-0806 1 Carbi.retor, Gasoline
141-0747 t Repair Kit [Includes Parts
Marked ")
141-0748 1 Gasket Kit (includes Paris
Marked 1)
141-0281 1 *t+Gasket. Carburetor Flange
1 41.0708 1 Bowl, Fuel -
2 141077 3 Plate, Choke
3 141-0698 4 Screw & Washer, Choke and
Throttle Plate Mounting
4 141-0817 1 Plate, Thrattle
5 141.0705 i *Retainer, Seal
6  141-0661 1 "+tSeal, Rubber
7 141-0798 i "Valve Sea! Asserrbly, Fuel
8 141-0799 1 ‘Spring, Fleat
9  341-0703 1 “Shaft, Float
10 141-0702 1 Float Assembly
11 141-07M1 1 “tGasket, Bow! to Body
12 141-0700 1 Screw, Throttie Stop
13 141071 1 Spring. Throttle Stop
14 141-0713 1 Meedleg, Idle Adjusting
15 141-0710 i Spring, ldie Needie
16 141-0077 t “tWasher. Main Jet / ssembly
t7  141-0816 1 Jet Assembly, Main,
Adjusiable
I8 141-0742 1 Shaft. Choke
18 141-0699 1 Washer
20 141-0847 1 ‘t3eal, Felt
21 141-0203 1 *Retamer. Felt Seal
22 141-0709 1 Shaft & Lever, Throtile
23 1410077 1 tGasket, Fuei Valve Seat

" - Parts contained in Repair Kit
+ . Parts commned mNGASKSUKGN or publication of this document

by any means, is strictly prohibited.



[ e

'FUEL PUMP GROUP (ELECTRIC)

REF. PART QTy.
NO. NO. USED
149-1304 1
1 # 4
2 £ 1
3  149-1397 1
4 149-1399 1
5 149-1308 1
6 £ 1
7 149-1400 2
8 £ 2
9 # 4.
10 £ 1
11 149-1401¢ 1
i2 # 2
13 # 2
14 . 1
15 : 1
16 d 1
17 . 3
18 t 1
19 t 1
20 t 1

PART
DESCRIPTION

Pump, Fuel (Electric)

Screw, Fillister Locking
Head, Cross-Recessed,
Steel (8-32 x 3/8™)

Valve Cap, Pump

Screen, Filter (7/8" Dia.)

Gasket, Cap to Housing,
Vaive

Screen, Filter (5/8" Dia.)

Seat, Valve, Pump

Disc, Vaive, Pump

Spring, Valve, Pump

Screw, Fillister Locking
Head, Cross-Recessed,
Steel (8-32 x 3/8")

Housing, Vaive, Pump

Gasket, Vaive Housing
to Pump Body

Screw, Binder Head,
Cross-Recessed, Steel
(8-32 x 15/16")

Washer, Flat, Fiber (No. 8)

Nut, Hex, Acorn,
Sheet Metal (No. 8)

Spring. Helical, Compression
{Barre| Shaped)

Spring, Helical, Compression
(Fiat Coil)

Washer, Insutating, Nylon
(No. 8)

Spring, Helicat, Compression
(Bellows Prassure)

Nut, Retaining, Bellows

Betlows, Fuel Pump

REF.

PART QTy.
NO. NO. USED

21 £ 1
22 £ 1
23 £ 1
24 - 1
25 £ i
26 - 1
7 * 1
28 ' 1
29 * 1
30 * 1
N £ 1
32 ' 1
33 * 1
34 £ 1
as # 2
36 # 2
37 £ 1
as £ 1

{49-1385 1

149-1396 1

PART
DESCRIPTION

Plate, Retaining, Bellows
Plate, Retaining, Spring
Armature, Fual Pump
Spring, Helical, Comprassion
(Electrical Connection)
Lug, Terminal {Coil Lead)
Diode
Screw, Special, Nylon
Piate, Terminal, Point
Insutator, Spacer
Screw, Binder Head,
Slotted, Shouider, Brass
{8-32 x 15/18")
Spring, Helical, Compression
(Point Damper)
Plate Assembly, Breaker Poin
insulator, Breaker Plate
Coil Assembly, Fuel Pump
Screw, Hex MHead, Steel
{1/4-20 x 1/27)
Washer, Lock, Steel (1/4)
Brackel, Fuel PFump Mounting
Case, Fuel Pump Body
Repair Kit, Point
(Includes Parts Marked *)
Repair Kit, Bellows
{Includes Parts Marked t)

£ - Qriginai Equipment Parts, Not Soid Separately;
Qrder Complete Pump tor Replacemant.

* - Parts Included in Point Repair Kif.
t - Parts Included in Beilows Repair Kit.
# - Standard Hardware Parts, Procure Locally.

Redistribution or publication of this document
by any means, is strictly prohibited.



VACUUM SPEED BOOSTER GROUP , 21

REF. PART aTy. PART REF. PART QTy. PART
NG. . NO. USED DESCRIPTION NO. NO. USED DESCRIFTHON
1501030 1 Kit, Vacuum Speed Boosler 11 150-0644 1 Cover. Vacuum Boosto:
1 150-1080 1 Linkage Assembl ¢ Housing ‘Nt Sold Seperately)
{Includes Parts Marked *) 12 150-0471 1 Sprng, Externat
2 150-1031 1 Kit, Diaphragm Replacament, 13 B13-G111 2 Serew, Round Head (107 x
Includes Gaskets 2-1/4 Bocster Mauntiig
3 150-0668 1 Gasket. Diaphragm Plate 14 B53-0008 2 Washer, Lock
4 150-0425 1 Gasket. Booster to Manifold 15 815-0148 4 Screw, Hex Head (8-22 x 7:87)
5 150-0475 1 Spring. tnternal 16  15G-1332 1 Shield. Heat
6 150-0376 1 Bracket. Internal Spring 17 526-0196 2 Washer, Bpacer - Shiekd
Adjusting Mounting
7 516-0038 1 Pin, Cotter (3/32 x 5/8") 18 150-0639 2 “Joint Jall
‘ Adjusting Bracket 19 &20-0187 1 *Roa, Linkage
8 150-0666 1 Plate, Diaphragm 20 870-00563 2 ‘Palnut
9 516-0085 1 Pin {3/32 x 3/4"), 21 870-(13% 2 "Nut. Keps
Diaphragm Lever Pivot 22 526-0196 2 'Washer Fla
& 1"-0 al P ! Housing, Vacuum Booster 23 150-04.30 i Redls rlbutl%t Srpprubhcatlon of this document
o {Not Sold Separately) - Parts inciuded in Linkagt Asse Zb % strictly prohibited.



CONTROL - IGNITION GROUP

?sa

&= 36

F & Redistribution or publication of this document

by any means, is strictly prohibited.



REF. PARY QTY.
NO. NO. USED

1 821-0010 1
2 B56-0006 1
3 332-0142 1
4 815-0350 1
5 166-0588 i
6 167-0242 2
7 167-1520 1
B 167-1557 1
9  166-0535 1
0 B815-0350 i
11 656-0003 2
12 312-0027 1
13 330-0008 1
14 508-0179 1
15 815-0350 2
16 330-0028 1
7 815-0350 1
18  301-3484 1
19 815-0365 4
20 300-0859 1
21 870-0263 4
22 815-0350 4
23 301-348 1
24 821-0009 2
25 307-t166 1
26 301-3483 1
27 321-0194 1
28  321-0193 1
1

29 323-0440

PART
DESCRIPTION

Screw, Hex Head (1/4-20 x 1/2")

Wasner, Lock { 1/4)

Terminal, Lug - Solderiess

Screw, Hex Head (10-32 x 3/8")

Clamp, Goil

Spark Plug

Cabile, Spark Plug (7-1/2")

Cable, Spark Plug {14-1/2")

Coil, Ignition

Screw, Hex Head { 10-32 x 3/8")

Washer, Ext { 10)

Condenser, Ignition

Cover, Qutlet Box

Cable Strain Relief

Screw, Hex Head (10-32 x 3/87}

Box. Outlet

Screw, Hex Head { 10-32 x 3/8")

Cover, Control

Screw, Round Head { 8 x 3/47)
Self-Tapping

Control Board Assembly {See

Separate Group for Components

Nut, Insulator

Screw, Hex Head { 10-32 x 3/8")

Bracket, Control Mounting

Screw, Hex Head (1/4-20 x 3/8")

Relay. Solenoid

Bracket, Control Assembty
Mounting

Fuse (9 Amp, 32 VoIt) (Part of
Wiring Harness)

Fuse Holder (Part of Wiring
Harness)

Connector, Plug (Part of
Wiring Harness)

REF. PART QaTy.
NO. NO. USED

30 323-0541 1
31 338-0897 1
32 160-1135 1
33  802-0035 2
34  850-0040 2
35 526-02t4 2
36 160-1040 1
37 160-0723 1
38 160-1041 1
39 812-0077 2
40 160-0930 i
4t 160-0150 1
42 615-0285 3
43 160-0428 1
44 160-0075 1
45 160-000C 1
46  160-0931 1
47  160-0261 1
48 312-0069 1
49 160-0349 1

332-0319 1

332-0284 1

508-0016 1

508-0017 1

526-0049 1

854-0010 2

871-0010 2

PART
DESCRIPTION

Connector, Plug (Part of
Wiring Harness)
Harness, Wiring
Breaker Box Assembly
(Inciudes Parts Marked ")
*Screw, Socket Hex Head Cap
(1/4-20 x 7/8")
*Washer. Lock [ 1/4)
‘Washer, Flat { 1/4)
*Gaskel, Box
‘Plunger
"Bushing, Plunger
‘Screw, Round Head (8-32 x 3/8"
*Cover, Breaker Box
*Gasket, Cover
*Screw, Round Head (8-32 x 5/16
‘t_ead, Strap - Point Set
*Cam, Point Adjusting
‘Point Set
*Gusde, Plunger
‘Wick, Breaker Box
*Capacitor, lgnition
“Terminal Block Assembly
{Consist of Parts Marked +)
+Block. Terminal
+Screw, Square Head
(10-32 x 3/4")
+Washer, tnsulating
+Washer, Insulating
+Washer, Flat - Brass ( 10)
+Washer, Lock { 10}
+Nut, Mex {(10-32)

* - Included in Breaker Box Assembly.
+ - Included in Terminal Biock Assembly.

FUEL TANK GROUP

REF. PART
NO. NO.

QTy.
USED

1 159-1022
2 1591029

159-1000
159-0990
502-0399
503-0656
502-0398
159-1030
502-06003
159-0997

SO®-D U AL

—_

PART
DESCRIFTION

Tank, 5 Gallon Fuel
Cap & Pickup Assembly Fuel
{Includes Parts Marked )

*Gasket. Fuel Tank Cap
‘Cap. Gas Can

*Filter. Ball Check

*Hose, Fuel
*Coupling, Male
*Vent
*Connector. inverted Male
Line, Fuel - Tank to Pump

- included in 158-1029 Fuel Cap & Pickup Assembly.

el

by any means, is strictly prohibited.



HOUSING GROUP

, il Redistribution or publication of this document
by any means, is strictly prohibited.



O f\ 0]
) Q2
CR1
T8t | Rt —[""]ER : _ TB2
. eR2
51 E g0
g g
CR_si_mo
o[- 'i]l:]
c2 o] O
— RrR3a ¢_ Ib‘ c1 * Eg ¢ T
ofast EEE  SmEp
Q3 |— -1 R1O |
0 o]

CONTROL. ASSEMBLY GROUP 300-0859

REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

Al 300-0859 1 Controf Assemnbly A1R: 353-0043 1 Rasistor - 35-Ohm, 10 Watt

AT 355-0026 1 Capacitor, .47 Mfd. A1R2 350-0437 1 Rasistor- 120K-Ohm, 1/2W, £

A1C2 356-0046 1 Capacitor, Electrolytic - § Mfd. A1R3 350-0977 1 Resistor - 390-Chm, 2 W, 5%

A1CR1 3570013 1 Rectitier AlR4 350-0427 1 Resistor - 47K-Ohm, 1/2W, £

A1CR2 as57-0013 1 Reactifiar A1RS 350-0404 1 Resistor- 51K-Chm 1/2W, ¢
- ATCR3 358-0054 1 Diode and Heat Sink A1HG 350-6315 1 Resistor - 1-Ohm, 1/2 W, 5%

A1CR4 357-0004 1 Rectifier A1R7 3500355 1 Resistor - 47-Ohm, 1/2 W, 5%

A1CRS 357-0004 1 Rectifier ARS8 350-0379 1  Resistor - 470-Ohm, 1/2 W, &

AI1CRE 357-0004 1 Rectifier A1RS 350-0530 1 Resistor - 330-Ohm. 1/2 W, &

AICRT 359-0026 1 Diode ATR10 350-0083 1 Resistor - 680-Ohm, 2 W, 5%

A1CRHB 357-0017 1 Rectifier A1R12 350-0673 1 Aesistor - 270-0hm, 1 W, 5%

At1CRS 357-0m7 1 Rectifier A1R13 350-0404 1 Resistor - 5.1K-Ohm, 1/2 W, ¢

AICRY0 357-0013 1 Rectitier A1S1 308-0323 1 Switch - Double Pole, Douhbl

A1Q1 362-0018 1 Transistor Throw .

A2 362-0033 1 Transistor A132 308-0320 1 Switch « Double Pole, Doubi

A1Q3 362-0028 1 Transistor Throw

A1Q4 362-0011 1 Transistor A1TBR1 332-1450 1 Terminal Block

A1QS 352-0011 1 Transistor A1TB2 332-1450 1 Terminal Block

1 332-1454 1 Printed Wiring Board

Redistribution or publication of this document
by any means, is strictly prohibited.




Zia - . -2

o 1 ®

TOT-M. NOUR}.

ﬂ‘ ELEETRE" PPWER

AN N A A IOBm AA SEAD TAAAE

[EREEE ) SRSy

| o ELECTRE: pr,muc \\ ¢ svae

REMOTE STARTING CONTROL GROUP —
OPTIONAL EQUIPMENT

REF. PART QTy. PART REF. PART QTy. PART
NO. NQ. USED DESCRIPTION NO. NQ. USED DESCRIPTION
1 CONTROL.REMOTESTARTING (Al Include 2  308-G341 1 £Switch. Rocker
Parts Marked £) 3 B15-0385 2 ++Screw, Round hsad (6-32 x 172")
300-0985 1 Standard {Also Includes 4  BB60-0005 2 +iNuwt, Hex (6-32)
Parts Marked *) 5 302-0885 1 +tMeter, Time Totalizing
300-0986 1 Deluxe (Also Includes Parts 6 359-0034 H +Diode
Marked +) 7 302-0888 1 +Meter. Battery Condition
300-1131 1 Special {Also Includes Parts 8 301-3606G 1 +Panei, Control
Marked 1) g 301-3776 1 tPanel, Control
10 301-3566 1 "Panel, Control

£ - Part common to all controls.

Part used in Standard Controf.
+ - Parts used in Deluxe Control.

t - Parts used in Special Conlral,

Redistribution or publication of this document
by any means, is strictly prohibited.




GENERATOR GROUP

& . Redistribution or publication of this document
by any means, is strictly prohibited.



REF. PART QrTy. PART REF. PART QTy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0156 4  Screw, Hex Head (1/4- -172" o
2 850-0040 1 Washer o o x e 26 336-0186 1 +'Lead. Electrical
3 2322107 1 Cover. Generator 27 336-2110 1 +Lead. Electrical
4 234-0362 1 Wrapper, End Bell 28 336-1890 2 | ead, Electrical
5  B70-0203 1 Nut, Hex (7/15-20) 29 338-0843 1 Wiring Harness
6 850-0055 1 Washer, Lock { 7/16) 30 232-2321 1 Support, Generator B
7 205-0090 1 Fan, Generator 31 800-0051 2 Screw, Hex Head (3/8-16 x 1-1/4")
B 815-0359 2 Screw, Hex Head, Thread 32 850-0050 2 Washer, Lock {(3/8)
forming (10-32 x 7/8) 33 526-0030 2 Washer, Flat (3/8)
9 B12-0118 1 Screw, Hex Head (10-24 x 5") 34 800-0044 4 Screw, Hex Head (5/16-18 x 7-1/2"
10 BBG-0011 1 Nut, Hex (10-24) 35 850-0045 4 Washer, Lock (5/18)
11 850-0030 i Washer, Lock {10) 36 526-0115 4 Washer, Flat {518)
12 304-0706 2 Bracket, Mounting 37 862-0015 8 Nut Hex (5/16-18)
13 304-0015 2 Washer, Centering B 211-0187 1 End Beli
14 357-0020 1 Diode Assembly 39 516-0182 8  Pin, Rall
15  353.0047 1 Resistor, Tapped 40 220-1816 1 Stator Assembly
16 336-1891 4 Lead Assembly 41 520-0733 1 Sd
17 816-0359 12 Screw, Hex Head Thread 42 232-0596 1 Clip. Bearing Stop
Forming (10-32 x 7/8"} 43 510-0047 1 Bearing, Bual: ‘Part of
i BLOCKASSEMBLY, BRUSH (Each Inciudes Parts Rotor Assembly)
Marked £) 44 204-0110 1 Coltector Ring (Part of
212-0345 1 Right (Also Includes Parts . Rotor Assembly)
Marked +) 45 - 203-0132 1 Cti\mmutitlo; (Part of Rotor
212-0352 1 Bottom ssembly
Mooy 0 holudes Parts 46 232-2316 1 Hub, Drive (Partof Rotor
212-0346 1T IS ssembly)
Ohaa(ri(:clo ir;cludes Parts 47 515-0007 1 Key, Drive (Part of Rotor
212-0353 1 Left Assembly)
19 214-0095 4 £Brush, Commutatar 48 201-1903 1 Rotor Assembly
20 214-0096 B £Brush, Collector Rings 49 515-0006 J Key "
o1 212-1232 12 £Spl’iﬂg Brush . 50 a00-0050 4 Screw, Hex Head (3/8‘16 x 1-1/4 )
22 8§71-0010 B £Nut, Hex 51 850-0050 4 Washer, Lock ('8)
23 853-0008 4 £Washer, Lock 52  231-0164 1 Adapter. Generator to Engine
225; 8522—2232 ! mzzzzl; Lock + - Parts included in Brush Block 212-0345.
- ' . * - Parts ir in Brush Block 212-0346.
25  815-0341 4  £Screw, Hex Head, Brass (10-32 x17) L Paris included in Brush Biook S5 n358
£ - Parts included in All Brush Block Assemblies,

Redistribution or publication of this document
by any means, is strictly prohibited.



900-0200 (1-76)

SUPPLEMENTARY INSTRUCTIONS AND PARTS LIST

This Supplement applies to the 5.0CCK-3CR/13000 and the 6.5NH-3CR/13000 Home Stand
Generator Sets. Use this Supplement with the 927-0360 Operator's Manual and Parts
Catalog for the CCK sets and with 940-0360 Operator's Manual and Parts Catalog for
the N sets.

The new models, designated by the Spec Number 13000, are fully automatic for
starting and stopping when used with an "Onan' "E1'" series Automatic
Load Transfer Switch.

INSTRUCTTONS:

The automatic start-stop control includes a trickle battery charging circuit whic
1s used to maintain the starvting ba.tery of the generator sect. The charge rate i
adjustable from 50-300 milliamperes. The control panel includes a milliammeter
for state of charge readings. The battery charger consists of a transformer, ful
wave rectifier and resistors. The trickle charge rate should be set to maintain
the unit's battery at full charge. For the first several weeks of operation, the
rheostat should be set and the battery condition checked frequently. (Use a
hyvdrometer.} Adjust the charger for a minimum charge rate that will maintain
charge condition. Higher rates will shorten battery life. Large ambient
temperature cnanges may require a different charge rate adjustment.

é WARNING 'l'*’IEfST disconnest the battery cables and then vemove AC line power
Ty - . - N ' LI LR
to the generator set (remove the "On Utiliity"

2

Juse F-2 from the
Lafore performing any maintenance or service. This will

starting of the generator set and prevent a sericus shock

hazavrd.,
The Cranking Limiter circuit breaker in the automatic start-stop control de-energ
the generator set starting circuit after 45-90 seconds of cranking time to preven
running batteries down. Reset cranking limiter by pushing in the red button on
control housing before cranking is again attempted. The cranking limiter is an
electrically-operated thermal relay which protects the engine cranking circuit.
The circuit is energized when the engine begins to crank and remains energized
until the enginc starts. If the engine does not start, a heating element in the
limiter opens the cranking circuit after approximately cne minute. A one-minute
"cool down'" period is required before attempting to reset the cranking limiter to
start the unit.

NOTE: If repeated attempts to start the set fail, check the fuel supply before
resetting the cranking limiter. Lack of fuel will cause the cranking limiter
circult to energize each time set is cranked.

Schematics of the generator set, start-stop control and automatic transfer switch
are also included with this supplement.

l WARNING I,’iZways use an appropriately siszed, approved double-throw transfer

switen with any standby generator set. DO NOT PLUG PORTABLE OR STAN
SETS DIRECTLY INTO A HOUSE RECEPTACLE TO PROVIDE EMERGENCY POWER. It is possible
Sor current to flow from the gaenerator set into the wtility line. This creates
extreme hazards to anyone working on lines to restore powar.

Redistribution or publication of this document
by any means, is strictly prohibited.



PAATS LT :
6li-11iG TCI SCHE MATIC BT1 wer ops | PANT MO, |otv DEXCTIRION

- ThY 1| EANTAD, AL5Y
| | ! SEE
i 5 K} Es | [F 1 mcasngg_r; 1| "CONTROL-GER SET ASSY
& L - .-]— _———— PR —— iz 00 LA0WEN 1 | CONTAGL- REWADTE
WIRING DIAGRAM P Fi K - AICRY ® [u MOEIZLT(REF)| 1| GOWTROL-DIEL ADPTR
: D . " LT} GLL YAR 1 [ RINING HARHESS
l_' P | “}“I u AIQ2 ! 5 w1
3 RPN N R,
:‘ i rl‘:l . e ,L,,,,ﬁi}:[",‘g T ,j G t
, - AU
) 5 @ é\) é HD CRANK] [ 2T ¢
i T i e L ()
ELECTRIC . ,T Q—, Rl E2 — WARTSL U151 ENG GIN (REF)
Wi 1 | L iaasnmay (1] T 1 WATTERY-12 v0C
AICR i ” A2  EX [ I_i_CAPACITOR-D. ! NFD
- ¥ AICRS | ]
¥ | AIRI — i T PORF-FUEL OF GRS BvE
AICRZ I s3] ") (L0 71 SFaRK PLUG
[————— | [ [ AT || CHOAE- OMAN
L ® ® L “"-x | L 33 T EHORE SIS 5 W
iniubuliainininintoni.t ¥ @l AICRS AlQl i m AIS? A % 1 | GENEARTOR
: | —— : . A LIS T aIo0E- 38
U & pal r ‘ alcRg  STOP o Rikl | 35347 [ ais)sien
e e e e et o e o] | ¢ —— :)— - a3 [{] I9RL166 L | RELAT-STANT SOLEWDID
O @ = AlRi : AlcRe_Cr)H AIS| -CE‘ [} Witsi 1] UL SOLLMOND
N\ o—1{E) @ 1 AiR2 E ! 5/ i) P | T | HOLDEE ASST-FUSE
Fi e — AN | {4 - =gt W T T LEAD AEEY-HT TENETON
+F s2 a: ( ) {3 I——@——' (¥ 1 | TEAD ASET-Ni TEWSION
6] @ i n (e 2 TAEST AIRE AICRE WM e T Mot e
N S — o FT e TR o™ AR Ty Pariid
J ! P Ty e ' ’ 3 T T SHITERA 9N DIl FAESS
E4 iO & : il N AF3 I AIRT ARG
- — ; j ——’\:—. AN P\ o] H 1| BREMKER & CAP ASSY
? £ ; — H A2 © AIRIO I N f‘icfi“ s?o TSWTCH-START STOP (OJ% TOMER REMOTE]
N K3 i : 12 ; o .
24 7| i ! I - 55 VTABRIT |V SwCu-YNCURML (FUEL SOLENQIDL ]
o e _]in w90 _:l__.? T A|Q§§ ¢ AICR? i T ] oS-I TION -
E3 ' i T Tar . ' - a1 1-H9 ]
- 1 $R2 LT ___j ‘; oA |l N : 1 !
52& ;23 ‘ 5"‘5? STOR . F—
7 -E “ GTART !_
n T % . i
[__ ¥ Fecan, i
ig™ ——t - \ - E4
Tl-‘“ st [V — 7 v ! : ) e A
o) ; - J : AICRI
ML - — w4 ! 1_ , ICRIO
L : FLE ; j - o
At = i -L_.—_—-..Jv"s-—“
. ! . AIRS
i ES —\.’\H'\-’\-*-EI—ET*- :
} o it—= [ }
1
® WHEN USED
X ] ol TS T
AT SLIP HINGS =k VOLTAGE CODE i it SER Z SRUNT ¢
we ] Tud Wil 3 120/za0v, (PH Lo | FLD FLD |
W 2 il 4 120208V, 30M ’ | SRS 1
L RIRNT Wi 50 (20/240V, 30K =
| juz T 220/380%, PR T CHOKRE  [MOGEL]WRG HARRESS [CONTROL ADSY
W Mz | | X 2TT/480V, VP -Of [ONAN CHOKE (oo [ 338-0841 [G] 300-1141 [C
CoOMM BEARING F-02 315 50N CHOKE [ NY [ 33R-0B97/D| 300168 |D —
WO END AT ADEED _AY '
SUPSDS DWG S.PI_F’.-ND. BATED 7-23-74
\I'i et s N Iy
RECONHECTION CHART . MYMOR O AR COMDRATYg
7OV, 2W i 20T, 2auv, AW - om Nt e
L1} ["H Ml —y
" uz b P ] - u? ook -0k J 0K NOME STANDBY
wy— 1w 53 ] e ™3 b GROUNDED AC LEAD 02165 NH-3CR/688)
v ‘ - la'ov i - ---T »* EEY ERETR L 207 280N, I PH,
4 Y0 W, &0 Ha

Redisfribution or publication of this document
by any means, is strictly prohibited.




625"]407 [‘3’] . PERTS LIS AEF
L REF GES| PART NG, ;I IOT DESCRIPTION
(CRT 13050779 18 | 1 IRECT(FIER-8RIOGE
TO GEN SET CONTROLCNTAZ-10) TRZ I TSTGeT3 A | T |RECTI7IEA-DIDRE-3 ARP
T STARY SOLENCID (R1-84) — Fl dai-0067 - L b JFUSE-D AdP e
TO REMOTE CONTROL {£2TM-16) —- Yy T TS T8 (T RECRT ST STICRRE LT 54V
T6 REMOTE CONTROL {A2TA1 ) — (K2 TA07.1486 18 11 IRELAY_START.STOP (170V)
TO REMOTE CORTROL (A2ZTBI-2) s WIRING DIAGRAM . ) 320-0104 (8 || |RELET-CRAMKISG i IMITER
TO LINE 120VAC (1) —nn INSIDE VIEW OF BOX SCHEMATIC . X! 0:-0483 19 1T (MILLILHETEA-GE
T0GND s R 350-Di64 [~ 1) [RESISTOR-110 g (/20
A7 T04-0538 1A |1 [RESISTOR-15 0 gu
A4 . R3 504-0005_ [ A |7 [RESISTOR-IS8 [ 757
e __ X m 3040217 |A |1 |RESISTOR-' 3 100
u Al5-0009 1B |1 [TRANSEDRMER
i g A BY.. . Ja07:0699. jA 1t |TERMINAL RLGCH
[T~ 1Y 3024245 {A .t |NARKER SYRI®
1 ‘ N 81 (%) ® ]
I l |
l I K3 R pg | AINZ !
D ®
q xz azmhy
[y .
?—1 a4 (}V £
oMy | j
Lo~ ' H
: VoSt
} START START- el Ml
i n DISCONNECT S0P PN
il
20V ﬁmw ]
CRI | [+n}
KZ Do_l
nz% 2Ry ) L
. K ®i g .
En_% g -
L -
4+ T O
-1~ - — GND MTB2 FZOVAC
[y M TOLINE
{123
A
: NOT REF
1 l HOTE: A4 1300-UIZI L ¢ i { |CONTROL "START ST0P  ASSY.
! t 3 EIRE STARTING 17 YOC CHARGING, COILS -
OFERATE Ok 178 ¥AC
by
3X] +OTE:
. "3 c:‘.z R f USEE ®ITH 5 0 CCA-3R 170008 & -
. § 5NH-3CR 13000F
i
1 i
R
1 gt ‘
1 1 Lol |
l CRANKING
LIMITER
REAR VIEW OF COVER
- T | !
4‘“1 WEelyon F"‘r"‘] TATE
: ) N . |TVISION OF DHAN CORPORATION
" B RS j Wﬁmdocument
[N | by 40riS ahsTWR SN hikES ]




- g i f e PARTS LIST
625 IJG? ] WIRING DiAGRAM REF DES[PART MO, (REFj[QTY DESCRIPTION
] 318-0091 o] 1 T SWITCA & CONDUIT ASSY (100 AMP)
POWER CO, Bl 1. [ MOTOR -
LINE . T TEl I CONNEETOR - WIRE -
NAB POWER SENTRY FI,2 oo 1| FUSE HOLDER_ASSY
:g;E“ - o _._SIDE_VIEW I S
i e
(¢ SCHEMATIC ] SWITCH - POWER SENTRY
Ej & 52 SWITCH ~ MICRD ]
t + LINE TRI I TNEUTRAL_BAR _ ]
1] e—Ced NAB TBZ o} ¥ ] TERMINAL BLOCK - ]
N L( POWER S
e . SENTRY
¢ [ - T
<¢ -
NBAQD o @H«—V - A
LOAD | o
-1 T i N
1 I NB A l ] _ I \
X LOAD ] ¥ . B
D 8
el GEN
o N
I
Bt
Fl F2
[ %5 STANDEY UTILITY
: 1’ | NG s2 w0
, ' B2
REMOVE FUSE FOR
; r/'mPDWER FAILURE TEST
3 I
A [REVISED A(D DN LOAD SIDE w8 I H5-12-75 |
ON STANDEY ON UTILITY w ] reosion | .
INSIDE ¥ _‘_ on-n DIVINION OF STUDBRAZIE LOMPORATION |-
- - —— Mhriwai afie M mnwaste f
HH 0 o e T i-24-75 " COR 1%~ 1/
L GsEu ! T ETUAP POWER SENTRY
L SEN % . (WIRING DIAGRAM)
S 6251367 |

Redistribution .or publication of this document
by any means, is strictly prohibited.




PARTS LIST:

The following parts apply to beth the CCK and NH Spec 13000 Sets; use these parts
in place of/or in addition to those listed in the manuals, Note: Parts that

are similar in appearance to those in the manuals are not illustrated. The
reference numbers correspond to the numbers in the applicable Group Illustrations
in the manual.

CONTROL GROUP

REF. NO. PART NO. QTY. USED DESCRIPTION
51 812-0077 2 Screw, Machine - Round Head
(#8-32 x 3/8'")
52 853-0005 2 Washer, Lock - External Tooth #8
53 300-1227 1 : *Control, Disconnect Adapter

(Used beginning with serial
#0675954985 during Spec "R"

for CCK Sets and during Spec "F"
for NH Sets) Optional for use
on earlier models,

52
REF.NO. PART NO. QrY. USED DESCRIPTION
51 808-0024 4 Screw, Tapping - Round Head
(#8 x 5/8") .
52 300-1321 1 *Control, START-STOP - Automatic

(Used beginnging with SPEC 13000
Models, Optional For earlier models)

rF & B Separate Group for Components Redistribution or publication of this document

$ __ by any means, is strictly prohibited.
-



REF. NO.

[ 3 g

AUTOMATIC START-STOP CONTROL GROUP - OPTIONAL EQUIPMENT

PART NO.

815-0350

- 502-0489

357-0013
320-0104

QTY. USED

4

ot

DESCRIPTION

Screw, Tapping - Hex Washer Head
(#10-32 x 3/8")
Ammeter
Diode, Rectifier
Circuit Breaker - Time Delay
(Cranking Limiter)

Redistribution or publication of this document
by any means, is strictly prohibited.



AUTOMATIC START-STOP CONTROL GROUP - OPTTONAL EQUIPMENT (Continucd)

REF. NO. PART NO. QTY. USED DESCRIPTION

5 321-0067 1 Fuse, Cartridge - 1 Amp

6 321-0104 i Fuse Holder

7 304-0217 1 Resistor, Fixed - 1 Ohm, 10W

8 301-4033 1 Cover, Control Box

9 S508-0008 1 Grommet, Rubber

10 332-0699 1 Terminal Block (6 Places})

11 304-0717 1 Resistor, Fixed - 110 Ohm,
1/2W (With Leads and Terminals)

12 307-1496 1 Relay, Armature - SPDT, 120 VAC,
60 HZ, 8 Amp '

13 307-1495 1 Relay, Armature - SPDT, 24 VDC
8 Amp

14 304-0538 1 Resistor, Fixed - 15 Chm, LW

15 304-0005 1 Resistor, Adjustable - 0-150 Ohm,
25 W

16 305-0129 1 Rectifier, Selenium - Bridge, 26 VDC,
300 MA

17 315-0009 1 Transformer, Power, Stepdown - 115 to
22 VAC, 12.5 VA, 50/60 Hz

18 332-1925 1 Strip, Marker

19 331-0007 1 Connector, Conduit - Straight (1/2")

20 331-0047 As Req'd Conduit, Flexible (1/2")-15" Used

21 331-0010 1 Connector, Conduit - 90° (1/2'")

22 301-4028 1 Box, Control

811-0105 . As Req'd Screw, Machine - Round Head Brass
(10-32 x 1")
812-0059 As Req'd Screw, Machine - Round Head (#6-32 x 1/4'")
812-0061 As Req'd Screw, Machine - Round Head (#6-32 x 3/8'1)
812-0063 As Reqg'd Screw, Machine - Round Head (#6-32 x 1/2')
812-0067 As Req'd Screw, Machine - Round Head (#6-32 x 7/8"}
812-0077 As Req'd Screw, Machine - Round Head (8-32 x 3/8")
812-0087 As Req'd Screw, Machine - Round Head (#8-32 x 1%'")
812-0050 As Req'd Screw, Machine - Round Head (#8-32 x 24%'")
813-0013 As Req'd Screw, Machine - Round Head (#10-32 x 2-3/4
850-0025 As Req'd Washer, Lock - Spllng (#8)
850-0030 As Req'd Washer, Lock - Spring (#10})
853-0008 As Req'd Washer, Lock - External Tooth (#10)
856-0003 As . Req'd Washer, Lock - External/Internal Tooth #10
526-03003 As Req'd Washer, Flat (11/64” ID x 3/8" 0D x 1/32"
THK)
526-0049 As Req'd Washer, Flat Brass (0.200" 1D x 7/16" OD
x 1/32'") THK
860-0005 As Reqg'd Nut, Hex (#6-32)
860-0008 As Req'd Nut, Hex (#8-32)
861-0008 As Req'd Nut, Hex (#10-32)
871-0010 As Req'd Nut, Hex - Brass (#10-32)
508-0033 As Req'd Washer, Insulating Mica (7/32" ID x 3/4V0D)
i for - 0014 As Req'd Washer, Stepped - Resdstor, Centering i socumen

(Select as Applicable)

ATTACHING HARDWARE - NOT ILLUSTRATED

by any means, is strictly prohibited.



MP 1

DISCONNECT ADAPTER CONTROL GROUP

Ri

(%3]
~ O

[ ]

O

MP2

H1

PART
NO.

300-1227
356-0059
357-0004
357-0004
357-0004
359-0036
332-1511
818-0005
332-1656
332-1656
362-0035
362-0011
362-0011
350-1124
350-0536
350-0527
350-0386
350-0398
350-0411
332-1833
338-0935

QTy.
USED

PO S S S S S el - I i

PART
DESCRIPTION

Control, Disconnect Adapler
Capacitor, 2.2 Mfd 20% 35 vdc
Rectitier

Rectifier

Rectifier

Diode

Terminal, Lug

Rivet, Blind

Bracket, Mounting

Bracksat, Mounting

Transistor

Transistor

Transistor

Resistor 100-Ohm, 2 Watt, 10%
Resistor 1000-Ohm, 1/2 Watt, 10%
Resistor 180-Ohm, 1/2 Watt, 10%
Hesistor 2400-Ohm, 1/2 Watt, 5%
Resistor 3000-Chm, 1/2 Watt, 5%
Resistor 10,000-Ohm, 1/2 Watt, 5%
Printed Wiring Board

Wiring Harness

Redistribution or publication of this document
by any means, is strictly prohibited.



SPEGIAL PARIS LIST FOR MODEL 5. ONH-55CK SPEC Bouy r

FOR STANDARD PARTS REFER TO CATALOG ___ 940-0360 KEY NO.
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BEL(

WIRING DIAGRAM NO. _ 611-1116-02

PART NO.

QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

Home Standby

201-1905
167-0237
166-0643
140-1073
140~1061
140-1071
140-1066
503-0311
140-1075
140-1067

. caiil

Rotor Assembly, Generator
Plug, Spark - Resistor
Coil, Tgnition

Clamp, Air Cleaner

Cover, Air Cleaner - Top
Element, Air Cleaner

Cover, Alir Cleaner - Bottom
Clamp, Hose

Elbow, Air Inlet

Bracket, Air Cleaner Mounting

r

P ek e ped b e e e B

Redistribution or publication of this document
by any means, is strictly prohibited.



SHECIAL PARTS LIST FOR MODEL 0. SNH- SUK SPEC sBUU
FOR STANDARD PARTS REFER TO CATALOG __940-0360 KEY NO.
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO\

WIRING DIAGRAM NO. __611-1116-02

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
T f

Home Standby

167-0237 2  Plug, Spark - Resistor
166-0543 1 Coil, Ignition

140-1073 1 Clamp, Air Cleaner

140-1061 1 Cover, Air Cleaner - Top
140-1071 1 Element, Air Cleaner

140-1066 1 Cover, Air Cleaner - Bottom
503-0311 1  Clamp, Hose

140-1075 1 Elbow, Air Inlet

140-1067 1 Bracket, Air Cleaner Mounting

Redistribution or publication of this document
by-any means, is strictly prohibited. 1

o 1 - - 4 ey —



